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ST AND TOOLS 

NO Description Material SPEC. Q’ty 

 

NO Description Material SPEC. Q’ty 

A computer ABS  1SET E Magnetic arm  HT200  1 

A-2 Screw for computer A3 M5*10mm 7 E-1      Flat washer  Q235 Ø6x Ø12x1T 2 

B handlebar STR ø 22.2 2 E-2 Spring washer 65Mn Ø6x Ø12x1T 2 

B-1 Grip foam  Q235 φ22.2 1 E-3 Screw  Q235 M6X16L 2 

B-2 End cap for handlebar PVC ø 25.4 2 E-4 Big spring  65Mn Ø60x1T x 500L 1 

B-3 Handpulse 12B  1SET F Rear stabilizer Q235 φ60*500L*1.35T 2 

B-4 Screw  PVC ST3.5*20L 2 F-1 Rear end cap PP φ60 1 

B-5 Handpulse wire  550L 1 F-2 Front stabilizer Q235 φ60*500L*1.35T 1 

C Handlebar post Q235  1 F-3R/L Transporrtation 
wheel  

PP Ø60 1set 

C-1 CABLE(upper)   1 F-4 Screw  Q235 M8X70L 4 

C-2 Flat washer Q235 Ø8* Ø14*2mm 1 F-5 Screw   M3x8L 2 

C-3 Bush  Q235 Ø8* Ø14*25mm 1 G Idler   5T 1 

C-4 Spring washer 65Mn Ø8* Ø14*2mm 1 G-1 Nylon nut Q235 M8 2 

C-5 Handlebar cover ABS  1 G-2 Bearing  Gcr15 6000 2 

C-6 T-knob   1 G-3 Idler wheel  PP 7380D 1 

D Main frame   1 G-4 Bush  Q235 φ8*φ14*3L 1 

D-1 bearing Gcr15 6203 2 G-5 Bush  Q235 φ8*φ14*6L 1 

D-2 Bush for axle Q235 Ø17.5* Ø22*10L 1 G-6 Flat washer Q235 φ8*φ16*1T 1 

D-3 Big pulley ABS Ø 232 1 G-7 Screw  Q235 M8x20L 1 

D-4 axle Q235 Ø17 1 G-8 Spring for idler 65Mn  1 

D-5 Hexgon screw Q235 M8x12L 3 H Flywheel  HT200 φ250*26W 1 

D-6 belt  400L 1 H-1 Hexgon nut  Q235 3/8“ 5 

D-7R/ L Chaincover(L+R) ABS  1SET H-2 Bush  Q235 φ10*φ14*9L 1 

D-8 Small cover  ABS  2 H-3 Flywheel axle 45# 3/8”*122L 1 

D-9R/ L Pedal arm RL Q235  1SET H-4 Bearing  Gcr15 6300 1 

D-10 screw Q235 M8X20L 2 H-5 Clutch Gcr15  1 

D-11 Cover for crank    2 H-6 bearing Gcr15 6003 2 

D-12RL Pedal   E16 1SET H-7 Small pulley   φ10*φ28*φ34*62.5L 1 

D-13 Screw  Q235 M3.9x50L 6 H-8 Bearing  Gcr15 6000 1 

D-14 Screw  Q235 3/4“ 4 H-9 Flat washer  Q235 φ10.5*φ35*0.8T 1 

D-15 motor   1 I Saddle   ND24 坐垫 1 

D-16 Seat knob M16  1 I-1 Cover for slider ABS  1 

D-17 Seart post sleeve PP Ø50.8 1 I-2 Horizontal slider Q235 20x40 1 

D-18 Handlebar post cover ABS  1 I-3 screw Q235 M4x12 2 

D-19 Screw  Q235 M8X16L 4 I-4 Seat post  Q235 φ50.8 1 

D-20 Curved washer  Q235 Ø8x Ø19 x2T 8 I-5 Knob for 
horizotal skider  

ABS 3/8”-16-20L 1 

D-21 DC cable   600L 1 I-6 Flat washer  Q235 ф12*ф25*2T 1 

D-22 Motor cable   300L 1  I-7 Slider fixed plate Q235 ф21.5*67L 1 

D-23 Sensor    1       

D-24 Sensor plate  PP  1       


